



TEST REPORT

DATE: 11-29-2018

Page 1 of 1

TEST NUMBER: 0252237

CLIENT	Source Floor & Specialties Inc. dba Henderson Mat
---------------	---

TEST METHOD CONDUCTED	ASTM D6119 Creating Surface Appearance Changes in Pile Yarn Floor Covering from Foot Traffic
------------------------------	--



DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	Grizzly FX
COLOR	Onyx
ROLL NUMBER	157111
CONSTRUCTION	Multi-Level Loop Pile
BACKING	PVC

PURPOSE

Assess the appearance retention of a pile floor covering as a result of pedestrian traffic in a controlled environment.

PROCEDURE

Specimens 9" x 22" are cut from the length and width direction and fastened by suitable means to the floor in the 22" width perpendicular to the traffic flow. Pedestrians walk in fifty minute intervals. All specimens are vacuumed every hour before traffic is resumed. Multiple electronic counters are used to determine when the predetermined amount 20,000 of traffic has been applied.

At the test's conclusion all specimens are vacuumed before removal from the floor with the last pass of the vacuum in the direction of the original pile. All specimens are allowed to recover at room temperature a minimum of 16 hours before grading by a panel of technicians.

After the specified total number of cycles is completed, the test specimen is visually assessed by three technicians for appearance change in accordance with the ASTM D7330 "Test Method for Assessment of Surface Appearance Change in Pile Floor Coverings Using Standard Reference Scales". The rating scale describes the appearance change of the tested product. The CRI Reference Scale used for grading was #3.

Specimens are individually rated in accordance with CRI TM 101 using the CRI Reference Scales. Ratings are averaged and reported to the nearest 0.1. The higher the rating the better the expected performance. The rating scale describes the appearance change of the tested product.

TEST RESULTS

	NUMBER OF FOOT TRAFFICS	ROUNDED AVERAGE
APPEARANCE RATING	20,000	5.0

APPEARANCE RATING KEY	
5	Excellent: No visual change noticeable
4	Good: Slight change due to disturbance of pile
3	Fair: Noticeable change due to pile disturbance or matting
2	Poor: Loss of texture due to pile disturbance and/or matting
1	Very Poor: Severe pile disturbance and/or matting

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical of similar products. This report, or the name of Professional Testing Laboratory Inc. shall not be used under any circumstance in advertising to the general public.